
 
 
 
 

SUMMARY STAKEHOLDER ANALYSIS 
 

 

 

 

Water Supply and Sanitation Services 
ADB TA 7240-UZB 

 

 

 

 

September 2009 
 



Summary Stakeholder Analysis     

ACRONYMS 
ADB Asian Development Bank  MOE Ministry of Economy  

AR Appraisal Report MOF Ministry of Finance 

CIA  Cumulative Impact Assessment MOU Memorandum of Understanding  

CMU Contracts Monitoring Unit MFF Multi-Tranche Financing Facility 

DMF Design and Monitoring Framework NRW Non Revenue Water 

EA Executing Agency O&M Operation and Maintenance (costs of) 

EARF Environmental Assessment and Review 
Framework PIU Program Implementation Unit  

ECA Environmental Consequences 
Assessment PPP Public Private Partnership 
[...]
January 1, 2009 the population was 127,400. At the projected/design year of 2025, the estimated 
population will be 142,500 persons.  
 

Formatted: Not Highlight



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          7 

The climate in the Surkhandarya region is continental. Average annual temperature is between 
140C to 170C. The coldest month is January with a minimum temperature - 40С. The hottest 
month is July with maximum temperatures above 400С. The annual amount of precipitation is 
only 170 mm/year. 
 
The Wastewater treatment facilities are located about 500 m downstream from Termez city And 
the effluent is discharged into the Amudarya River. The satellite map in the Figure 1 shows the 
general view of Termez city.  

 
 

 
Figure 1 General view of Termez city 

1.3 Scope of Work 

The main goal of the Termez subproject is improvement of the health, sanitation and living 
conditions of the residents of Termez city. 
 
To achieve this goal, the project’s objectives are: 
 

(1) Construction of new sewage collectors and rehabilitation of damaged trunk sewers; 
 

(2) Rehabilitation of the existing wastewater treatment plant (WWTP) 
 

2. OBJECTIVES OF THE APPRAISAL REPORT 
The main objectives of the Appraisal Report are to: 
 

• Identify the current wastewater management problems; 
• Identify the wastewater collection and treatment problems; 
• Provide recommendations for investment requirements to improve wastewater 

management in Termez; 

Location of WWTP 



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          8 

• Provide recommendations for physical works to improve the wastewater treatment plant, 
ensuring that effluent quality complies with Uzbekistan Environmental Standards; 

• Develop preliminary cost estimates (at pre-design-level); 
• Provide conclusions of the appraisal with recommendations. 

 
It is anticipated that implementation of the project will resolve most problems of sewage 
collection and drainage in the city, extend the current service coverage from only 39% of the 
population, and improve the operation of the WWTP to meet effluent standards before discharge 
to the Amudarya River. 
 

3. EXISTING WASTEWATER MANAGEMENT SYSTEM 

3.1 Existing Sewer System 

 

3.1.1. Present Collection Situation 

Wastewaters from the urban population, institutional and municipal establishments and industrial 
wastewater are discharged into the municipal sewerage system. The wastewater is collected by 
the gravity sewer system in the South – Western part of the city and flows under gravity through 
the collector sewers to the main pumping station, situated at the WWTP.   
 
The existing 69.5 km�F

1 of sewerage pipes consists of:  
• pipe diameter 500 – 1000 mm, about 18.5 km of ceramic, asbestos cement, cast iron, 

reinforced concrete;  
• pipe diameter 150 – 400 mm about 51 km, of asbestos cement and ceramic pipe.  

 
The proportion of the population connected to the sewerage system is 39% some 49,700 
inhabitants. The remainder of the urban population are still using water closets with seepage pits 
or septic tanks. The theoretical capacity of the existing sewerage system is 35,000 m3 /day. The 
current influent to the sewerage system is estimated at 15,900 m3 /day�F

2: 
 
urban population:  6,010 m3 / day,  
institutional organizations: 6,800 m3 / day, 
industrial enterprises:  3,090 m3 / day 

 

3.1.2. Condition of Present Sewerage Collection System 

Reinforced concrete pipelines constructed in 1986:  
• the top of the pipes are prone to corrosion problems (Hydrogen Sulphide (H2S) gas), 

holes and gaps can be found frequently; sometimes the whole pipe collapses (as occurred 
in 2008 on a busy road);  

Asbestos cement and ceramic pipelines constructed in the 1980s: 
• joint failures and broken joints are common; 

Concrete manholes and manhole-covers:  
• concrete corrosion damage due to sewer gasses (H2S), corrosion of manhole covers, 

many damaged covers due to heavy traffic. 

                                                 
1 Total network length according to Termez Vodokanal  
2 Source; Termez Vodokanal  
 



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          9 

House connections: 
• many house connections are broken and disconnected and seepage pits or homemade 

septic tanks are used instead. 
 
Sections of the current wastewater collection system are incomplete and others are obsolete. Due 
to the existing low gradients in the gravity system, plus a lack of funds, equipment and 
knowledge for flushing and repairs, most of the sewer pipelines are heavily silted. 
 
The sewerage network is a separate system, rather than a combined one incorporating storm 
drainage, which generally comprises open channels along the streets discharging into irrigation 
canals. Therefore, flushing of the foul sewers by rainfall, does not happen and this has 
contributed to the build up of sediment.  
 
In summary, there are four main factors resulting in poor operating performance of the 
wastewater network or which justify the need for a rehabilitation programme: 
  

1. Poor structural condition arising from corrosion of the pipelines;   
2. Lack of sufficient volumes and velocities of water (from rainfall) for self-cleansing of the 

network resulting in sedimentation;  
3. Joint failures; this allows root intrusion, infiltration of water and ex-filtration of 

wastewater. 
4. The existing network is undersized for the flows that will be generated when the 

connection rate is greater than 90%. 
 

3.1.3. City’s Water Supply 

At present, the water supply in the city is irregular and, according to the city records, sometimes 
being available for only six hours per day. This results in irregular wastewater inflow to the 
wastewater collection system and the WWTP, which disrupts the plants’ biological process 
through a combination of lack of biological load and excessive, or shock, loading. 
 
An upgrading of the water supply system is under way (ADB loan No. 2466-UZB: 
“Surkhandarya Water Supply and Sanitation Project”) and it is envisaged that Termez City will 
have a 24 hour per day water supply following implementation of this project between 2010 and 
2013. 
 
The position of the water table ranges from 4.80 to 7.80 m below ground level (bgl), depending 
on location, with the highest levels observed in July – August at 3,20 to 6,30m bgl. As most of 
the sewerage collection pipes are at a depth between 1.50 m to 6.00 m bgl, no infiltration is 
expected, but because of the existing poor condition of the pipes, there is seepage of wastewater 
to the groundwater.  
 

3.2 Existing Wastewater Treatment Plant (WWTP) 

3.2.1. General Description 

The existing WWTP is located 500m from the southern part of Termez city and was first put into 
operation in 1984 (Design documents, 1976).  
 
The city’s wastewater collection system discharges to the WWTP through a main trunk sewer 
comprising a 1000mm diameter reinforced-concrete pipe. The depth of this trunk sewer is about 
7.00m bgl at the WWTP. The influent is pumped by the WWTP’s main pumping station, 



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          10 

equipped with five pumps; none were working at the time of the PPTA Consultant’s site visit 
June 2009. 
 
A scheme with a design capacity of 10,000 m3 /day was constructed in 1984. : 
 

Item No of 
units Description 

Main pumping 
station 

5 pumps specified as SD-400/22,5 

Pre-treatment  
 

Mechanical treatment through screening in influent receiving tank 
  

Pre-treatment 2 sand catchers / grit chambers with diameter 6.00 m 
Biological treatment 2 Aeration tanks / mixer tanks 
Secondary clarifiers 2 : Rectangular tanks for further biological sludge sedimentation 
Disinfection  Chlorination station (chlorine cylinders with gas manifold) for 

effluent disinfection  
Sludge processing  Sludge disposal to sludge drying beds 

 
Ancillary buildings  Power transformer station, workshop, laboratory, heating station 

and office 
 
In 1989 an additional 25,000 m3 /day treatment facilities were constructed, increasing the design 
capacity to 35,000 m3 /day: 
 

Item No of 
units Description 

Primary clarifiers 4 Rectangular tanks for sludge and silt sedimentation 
Biological treatment 4  Aeration tanks / mixer tanks  
Secondary clarifiers 2  Rectangular tanks for further sludge sedimentation 
Aerobic sludge 
stabilizer 

2  Rectangular tanks for sludge stabilisation (before transfer to 
sludge drying beds) 

 
As part of the original design, construction of an additional post-treatment / tertiary option (as a 
pilot project) was started in order to filter the effluent through a large sand filter (up flow 
pressure) to polish the effluent before discharge into the river. This concrete structure (about 20 
m x 80 m and 6 m depth) was never finished because of luck of funds and the partially 
completed structure has been abandoned (see Figure 2 below). 
 
 

 
 

Figure 2. Uncompleted sand filter 
 



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          11 

Currently, the quantity of wastewater treated is 15,900 m3 /day. However, as there are no 
measuring devices/meters installed at the WWTP, the estimated quantity of influent wastewater 
is based on the running time of the pumps, the number of connections and water consumption, 
which suggests that any treatment figures quoted, are not verifiable. 
 

3.2.2. Effluent Discharge 

The present quality of the effluent discharge into the Amudarya River does not comply with the 
Uzbekistan effluent quality standard. The water quality of this river is of particular importance as 
the river is a trans-boundary river with Afghanistan whose quality has to be protected by 
Uzbekistan under the International Convention of Trans-boundary Rivers.  
 
The partly treated effluent is discharged to a floodplain beside the Amudarya River via a 
wetlands�F

3.. This area is outside of the perimeter of the WWTP and right up to the border with 
Afghanistan.  
 
About 40 km downstream of the effluent discharge point, the Amudarya River water is used for 
irrigation and drinking purposes in the Muzrobod district. Improvements of the wastewater 
treatment plant will reduce the pollution of the river water. 
 

3.2.3. Current Wastewater Treatment Plant Condition 

3.2.3.1. Main Pumping Station 

At the time of the site visit (June 15, 2009), all wastewater pumps were damaged or inoperative. 
However, two new pumps, just recently delivered (“Flyght” manufacture) were ready to be 
installed (see Figure 3 below). 

 
 

Figure 3. New pumps  
 

The bar screens are completely corroded and ineffective. Netting is used to collect screenings 
from the wastewater manually. The pump station building is rundown and needs complete 
overhaul. Columns, beams, roof slabs are of pre-cast structural concrete and all are dilapidated. 
The ladders to the pump room, about 6 m deep, are rusted and unstable, which is dangerous for 
the operators. 
 

                                                 
3 an area overgrown with reeds Formatted: English (U.S.)



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          12 

3.2.3.2. Sand – grit chamber 

Two circular sand traps with a diameter of 6.00 m are in use. Both sand traps are corroded and 
the concrete is heavily damaged (see Figure 4 below). 
 
 

 
 

Figure 4. Circular sand traps.  
 
The sand/grit is collected at the bottom of the sand catchers and, normally, this sand is air-lifted 
away by using the blower pumps. However, due to malfunction of these blowers removal of sand 
and grit is completed manually. 
 

3.2.3.3. Aeration tanks with capacity 10,000 m3/day 

Most of the concrete of the tanks is damaged; the steel walkway bridges are corroded and 
dangerous to use and all steel pipelines are corroded (see Figure 5 below).  
 

 
 

Figure 5. Aeration tanks (10,000 m3/day)  
 
Aeration tanks: Aeration system is not working due to malfunction of the air compressors and 
aeration pipes. 
 



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          13 

Secondary settlers / clarifiers: Sludge removal pumps are not working. No return activated 
sludge. 
 

3.2.3.4.  Aeration tanks with capacity 25,000 m3 /day  

Most of the concrete tanks are damaged, the steel walkway bridges are corroded and dangerous 
to use and all steel pipelines are corroded. At the time of the PPTA visit only 2 of the 4 aeration 
units could be used, however due to malfunction of the influent pumps, those units were also not 
active (See Figure 6 below). 
 

 
 

Figure 6. Aeration tanks (25,000 m3/day)  
 

 
 
Primary settlers /clarifiers: The tanks are full of sludge and silt. The sludge removal system is not 
working. Sludge is removed manually. 
 
Aeration Tanks: Aeration system is not working due to malfunction of the air compressors and 
aeration pipes. 
 
 
Secondary settlers /clarifiers: Sludge removal pumps are not working. No return of activated 
sludge. 
 
Aerobic stabilizer: Concrete structure is damaged and possibly corroded by gasses, i.e. concrete 
parts have broken off and reinforcement bars are visible and corroded. There is the possibility of 
leakage from the tanks; mechanical sludge removal is not possible (only manually and 
occasionally using shovels). 
 

3.2.3.5. Sludge Concentration tanks / Anaerobic digestion  

 
These are unused tanks originally intended to treat sludge (digesters). However, the construction 
is not finished, no pumps are installed and the digesters have never been used. 
 



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          14 

3.2.3.6. Air blower Compressors and Compressor Building 

This building is in reasonable condition. At the time of visit, all the blower compressors (4 off) 
were not working and not in use. The compressors are outdated. Currently one compressor is 
repaired with parts of another compressor (see Figure 7 and 8 below).  
 
 

 
 

Figure 7. Air blower Compressors 
 
 
 
 
 

 
 

Figure 8. Air connection pipes 
 
Even when the air blower compressors are in operable condition, another problem is there are 
frequent power cuts; there is no standby generator. Because of these power cuts, there is no 
aeration in the biological treatment tanks; biological solids (activated sludge) settle to the bottom 
and die. Therefore, quality of the biological treatment is unsatisfactory and the treatment 
efficiency is less than 45%. 
 

3.2.3.7. Sludge drying beds 

The sludge drying beds have not been used for years. They are overgrown with grass, plants and 
bushes. The bottom liner is probably damaged by plant and bush roots. The drainage system is 
most probably blocked by sand, dust and roots (see Figure 9 below). 
 



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          15 

 
 

Figure 9. Sludge drying beds 
 

3.2.3.8.  Laboratory 

The laboratory is not in use. The buildings are old but in reasonable condition. The existing 
laboratory equipment is completely outdated and has not been used for years (see Figure 10 
below). 
 

 
 

Figure 10. Outdated laboratory equipment 
 

According to the local operator, wastewater quality checks are done by a local laboratory, 
however this could not be confirmed.   
 

3.2.3.9.  Water Supply system on-site 
[...]
COD 400 mg/l 
TSS 400 mg/l 
Design horizon 2025 
Design population Termez city 142,500 persons 
Design p.e (Population equivalent) 1 p.e. = 60 gr BOD5 / day / person 
Rate of Water Supply 150 lpcd 
Waste Water Flow projected 125 lpcd 
Minimum and maximum flushing velocity 0.60 m / sec  to 1.50 m / sec (depending on 

diameter) 



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          21 

gravity slopes in the sewer system Minimal 1:500 (0.002% to 0.2 %) 

Minimum sewer diameter 150 mm 

Maximum distance between manholes 50m interval in general and at every junction, 
change in slope, direction or diameter. 

Minimum depth of cover 1.0 m below ground level. 
 
The above estimates need to be verified during the Phase 1 initial planning of the system and 
should be modified accordingly during detailed design. 
 

4.2 Wastewater Treatment Options 
 
The existing WWTP is based on the Activated Sludge process.  
 
A technical-economic evaluation of various sewage treatment technologies taking into account 
capital investment, O&M requirements, land area requirements, treatment efficiencies, etc. has 
been completed. The main purpose of the evaluation of the various treatment options is to 
establish a preferred/least cost process option, which is sustainable from a long-term perspective, 
incorporates the existing facilities and to meet the Uzbekistan effluent discharge standards. 
 
Given the present state (June 2009) of the WWTP, three options were considered: 
 

1. Aerated Lagoons (with pre- and post treatment); 
2. New WWTP including Best Available Technology (BAT)  
3. Rehabilitation and upgrading of the existing WWTP 

 
Short Description of the options: 
 

4.2.1 Aerated lagoons  

These are simple biological reactors where mechanical aerators act as contact mixers to 
oxygenate the wastewater from air. The depth of such a lagoon system would be 4-5 m, with a 
required area of about 6,000 to 8,000 m2. 
 
 

4.2.2 Design and Construct of a new mechanical WWTP 

This has the advantage of incorporating the newest available technologies (e.g. Modular 
Structures, a Rotating Biological Contactor (RBC), use of a Fluidized Aerobic Bed (FAB) 
Reactor or Up-flow anaerobic sludge blanket (UASB). However, the investment costs for a new 
plant are comparatively high, though energy consumption would be lower.  
 

4.2.3 Rehabilitation of the existing WWTP 

This option has the advantage that the impact on the present treatment system can be minimized 
by completing the work in 2 phases. It is necessary to keep the present treatment plant operating 
(as far as possible) and to prepare proper designs for its future extension (with the option to 
utilise the first phase mechanical and electrical equipment). Although most facilities at present 
are obsolete and inoperative, investment in rehabilitation has less capital cost than construction 



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          22 

of a new WWTP. In addition, it is vital to have the WWTP in operation as soon as possible. 
However, the operational and maintenance cost will be higher than for the other two options. 
 
 

4.2.4 Conclusion 

Although the best option is the construction of a completely new WWTP, the high investment 
costs cannot be met by the Government. Therefore, the conclusion is to rehabilitate and extend 
the existing WWTP. The rehabilitation of the existing WWTP is proposed in two  phases, to 
assure continuity of the wastewater treatment and to gather more detailed data of the wastewater 
quantities and pollution loads.  
 

4.3 Proposed Rehabilitation Works 
 

4.3.1 Approach  

Rehabilitation of the existing WWTP should be completed in two phases to ensure continuity of 
wastewater treatment  and to enable the preparation of designs for the future expansion of the 
plant. Since most facilities are inoperative at present, investment in rehabilitation to enable the 
treatment plant to operate effectively should be undertaken as soon as possible.  
 
It is proposed that the following rehabilitation and improvement work be undertaken at the 
WWTP: 
 
Phase 1 from 2011 to 2012  

Rehabilitation of the 10,000 m3 /day treatment process�F

7  
 
Phase 2: from 2013 to 2014.  

Rehabilitation of the existing 25,000 m3 /day treatment process  
 
The activities are described separately for each phase. The activities and timing for phase 2 may 
be adjusted according to actual flow measurements, engineering designs and the more detailed 
data gathered during the implementation of phase 1. 
 

4.3.2 Phase 1: Rehabilitation of 10,000 m3/day WWTP 

 4.3.2.1 Design Phase 

Collection of accurate data should commence as soon as possible and include hydraulic 
modelling of the city’s sewerage system. A master plan should be developed detailing population 
and wastewater production predictions to 2025. For proper design and operation the BOD5, 
COD, SS of the influent sewage are the key parameters. An analysis program has to be 
established to determine the biological load. Usually the p.e. (population equivalent)�F

8 is used to 
define the pollution loads of a WWTP.  
                                                 
7 the capacity of 10,000 m3/day should be sufficient for the following two or three years, as leakage from the corroded collection 
system means less wastewater is received at the WWTP. However after the sewage collection rehabilitation works, more 
wastewater will enter the WWTP 
8 p.e. = population equivalent (in waste-water monitoring and treatment) refers to the amount of oxygen—
demanding substances whose oxygen consumption during biodegradation equals the average oxygen demand of the 
waste water produced by one person. For calculations, it is assumed that one unit equals 60 grams of BOD5 per 24 
hours. 

Formatted: English (U.S.)



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          23 

 
The first priority is the design for Phase 1 works followed by the design of phase 2 as data 
becomes available. The design of phase 2 will be done in parallel with the rehabilitation of the 
existing facilities of the WWTP.  
 
The following rehabilitation works are necessary to keep the wastewater treatment plant in 
operation�F

9. 
 

4.3.2.2 Main Pump Station 

Cleaning and repair of the influent tank of the pumping station  - new bar screens to be installed, 
with an automatic rake, for the removal of coarse solids such as sticks, bottles, rags and other 
debris in untreated wastewater.  
 
Two new pumps will be installed, similar to the recently installed “Flygt” pumps. Monitoring 
and control equipment will be installed for fully automatic operation. 
 
The existing piping system will be replaced with new corrosion protected pipes, to current 
standards.  
 
Complete overhaul of the main pumping station, including repairs to concrete structures and 
replacement of ladders, bridges, lifting equipment, electrical connections and related valves, 
meters, controls, fixtures and fittings. 
 

4.3.2.3 New Measurement devices 

There are no measurement devices to measure quantities of influent and effluent. This means that 
any design of equipment and power consumptions would depend on many assumptions. 
Therefore, PPTA recommend the immediate installation of two measurement devices, (e.g. a 
“Parshall Flume” is very convenient and quickly installed). One should be installed between the 
WWTP influent pumps and the sand / grit catchers (with easy access) and one just after the 
disinfection tanks and before the discharge pipe into the river (but within the perimeter of the 
site). 
 

4.3.2.4 Sand / Grit catchers / chambers 

Two units: complete repair of the concrete structures and new installation to remove sand and 
grit. One option is to install steel catchers instead of concrete, which have the advantage of a 
quicker installation.  
 
Separate screw pumps�F

10 will be installed instead of the blower air compressor system for 
removal of the grit and sand. Screw pumps have much lower energy and O&M requirements.  
 

4.3.2.5 Block of Tanks with capacity 10,000 m3/day 

Notes:  
1. Existing concrete structures and tanks to be tested for earthquake resistance 

requirements to Uzbekistan standards prior to rehabilitation measures ; 

                                                 
9 mechanical and electrical equipment will be designed to fit into the Phase 2 works, so that there is no wastage 
10 a screw pump is special designed pump to transport sludge and sand. 



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          24 

2. Structural Survey on tanks: the block of tanks should be inspected by a specialist 
structural engineer to assess the structural conditions. 

 
a: Aeration tanks, 2 units: 

Similar to primary settling tanks: complete overhaul of the concrete structures is required. 
Installation of new aeration piping system with new connection pipelines to the blowers.  

b: Secondary settlers / clarifiers, 2units: 
The tanks should be cleaned of sludge and silt. Complete overhaul of the concrete 
structures is required. An option is to construct new reinforced walls inside the existing 
tanks. 
Sludge removal pumps to be installed including pipelines system. 
Replace all the steel gangways and replace with new gates.  

 

4.3.2.6 Air Blower Compressors and Compressor Building 

New air blower compressors to be installed, designed to minimise power consumption. It would 
be possible to install two new blower compressors at this stage and make provisions for future 
extension for a further two blower compressors. The compressed air is transported to the aeration 
tanks and the amount of oxygen has to be calculated according to the pollution load of the 
wastewater and the hydraulic volume.  
 
All the piping system should be renewed with anti-corrosion pipes. 
 
The existing building is in reasonable condition, however repair to roofs, windows and electric 
cabling is required. 
 

4.3.2.7 Disinfection Unit 

The present chlorination unit is outdated and may be hazardous to the health and safety of the 
operators; particularly working with the gas chlorine cylinders could cause hazards.  UCSA has 
indicated that they plan to install gas chlorinators under the Investment Program. However, 
considering the weak technical capacity and lack of O&M funds, gas chlorination may be too 
complicated and potentially dangerous. The capacity of vodokanals to operate and maintain gas 
chlorinators, even after capacity building and training should be reviewed carefully by UCSA 
during detailed design.  

Alternatively, the PPTA consultants recommend the introduction of a safer disinfection method 
using 6% sodium or calcium hypochlorite solution. All applicable production, safety and health 
equipment will be selected in accordance with calculations of designer engineers corresponding 
to normative requirement standards of Uzbekistan.  

The contact tanks need rehabilitation of the concrete structure and pipelines.  
 

4.3.2.8 Sludge drying beds 

All the sludge-drying beds must be cleaned. A complete repair/replacement of the bottom liners 
and drainage system is required. The sludge distributing pipe system including the distribution 
valves has to be completely replaced. 
 



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          25 

4.3.2.9 Laboratory 

The building needs to be completely renovated, but a better option would be to construct a new 
building, including the WWTP offices (see section 4.3.2.11). 
 
A full set of new laboratory equipment is needed to analyse wastewater at each stage in the plant 
(e.g. before and after the clarifiers to adjust activated sludge flow and to adjust oxygen demand 
quantity). Influent and effluent have to be measured twice daily to determine the air-flows and to 
control the effluent quality before discharge into the River.  
 

4.3.2.10 Water Supply system  

Restore the water supply line for proper utility water supply. PPTA recommend installation of a 
small water reservoir on site, or drilling new boreholes for groundwater supply. 
                

4.3.2.11 Offices, Workshop and other Buildings 

The buildings for offices, workshop and heating station should be completely renovated. Roofs, 
windows, walls, floors and sanitation should be rehabilitated and refurbished. Water supply, 
heating system and electric wiring should be connected properly according to national safety 
regulations. 
 

4.3.2.12 Communication and Monitoring System 

A complete automatic monitoring and control system should be installed in the renovated 
offices. A SCADA (Supervisory Control and Data Acquisition) software system is recommended 
which permits the addition of more software in the future. The city’s sewage collection system 
can be added in the software including monitoring of the new lifting pump station in the city. 
 

4.3.2.13 Power Supply Phase 1 

There is only one power transmission line (above ground). This power line is prone to 
disruptions from broken lines and vandalism (theft of the cables). An additional power 
transmission line is required (if possible underground). According to Uzbekistan requirements, 
the WWTP is a 1st Category facility where it is compulsory to have double-feed transmission 
lines. 
 
The regional power supply is interrupted several times per day; therefore, an on-site power back-
up system is required. PPTA recommend the installation of a standby power generator set, with 
sufficient capacity to provide power to blower compressors��F

11 and pumps. 
 
The substation building needs complete rehabilitation and a second transformer substation is 
required. 
 

4.3.3 Phase 2: Rehabilitation of 25,000 m3/day WWTP 

  

                                                 
11 if the blower compressors are cut off, the aeration stops and the bacteria begin to die, upsetting the biological 
processes 

Formatted: English (U.S.)



Sub-Project 4- Termez City Appraisal Report                                           August 2009 
 
 

ADB TA: 7240-UZB: WSSSIP          26 

After completion of the phase 1 the WWTP will operate at its design capacity and will provide 
treatment for the present wastewater flows. However, since the expansion of the sewerage 
system in the city will be completed concurrently, the WWTP capacity needs to be expanded.  
 
The design study from Phase 1 will facilitate the accurate design for each component. This report 
only describes the main rehabilitation works; the detailed design will be completed after the 
design study of phase 1. It is also important to have the city’s sewerage system hydraulic model 
available to determine extensions of the sewerage system up to 2025.   
 
The following works are proposed: 
 

4.3.3.1 Main Pump Station 

Following the phase 1 design parameters, quantity predictions and data, two new influent pumps 
will be installed. The capacity of the pumps would be based on flow projections calculated in 
phase 1.  
 

4.3.3.2 Block of tanks with capacity 25,000 m3 /day  

2a: Primary settlers / clarifiers: 4 units 
The existing primary clarifiers have to be cleaned of sludge and silt. The concrete walls 
and floors have to be rehabilitated or new reinforced concrete walls and floors have to be 
installed. 
 

New sludge pumps have to be installed to transport the sludge to the sludge stabilizer (see 
item 4.9) or to the sludge drying beds. 

2b: Aeration Tanks: 4 units 
The existing aeration tanks have to be cleaned of sludge and silt. The concrete walls and 
floors have to be rehabilitated or new reinforced concrete walls and floors have to be 